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1. Client information

Name:
Address:

Name of contact:
Telephone:
Fax:

E-mail:

Carl Zeiss AG

Carl-Zeiss-Stral3e 22
D-73447 Oberkochen
Germany

Mr. Andreas Wolf
+49 (0) 7364 20 87060
-/-

andreas2.wolf@zeiss.com

2. Equipment under test (EUT)

2.1 Identification of the EUT
Equipment:

Model:

Types:

Brand name:
Serial no.:

Manufacturer:

Country of origin:
Power rating:

Highest frequency generated or used
in the device or on which the device
operates or tunes (MHz):

Date Sample Received:

Tests were performed:

Warmebildkamera / Thermal Imaging Monocular

DTI 6
DTI 6/20, DTI 6/40

Zeiss

Sample 1: 5272768 Sample 02: 5272777
Sample 3: NVDEMO085

Carl Zeiss AG

Germany
7.2V DC
2.48 GHz

05.09.2022

05.09.2022 - 03.11.2022

2.2 Additional information about the EUT:

The EUT is a host devices were a modular approved module is integrated.
The EUT can also operate at 2.4 GHz in BLE mode simultaneously to the 2.4 GHz Wifi-function.
The 2.4 GHz WLAN mode is not documented in this Report.

To duplicate parts of this test report needs the written confirmation of the test laboratory.

The test results relate only to the above mentioned test sample(s).

Page 3 of 94 pages
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3. Description of the Equipment under test and test conditions

Power:

Adaptor: RwWD018G

In: 100..240 V 50/60 Hz 0,6 A max
Out:5V3A(15W),9V2A(18W),12V 15A (18 W)
Li-ion Battery: 2INR 19/66

Voltage: 7.2 V, Capacity: 3.2 Ah, Energy: 23.04 Wh
Battery Charger Model: DD-PS2

IN5V3A9V3A 12V25A 15V2A

Out: 8.4V3A

Cables:

USB (PC/Charger) 94.5 cm

Approx. Size (I x w x h):

(227 x 70 x 73) mm

Test conditions:

The “Warmebildkamera / Thermal Imaging Monocular” Model:
DTI 6 (= equipment under test — EUT) had been tested with
different type of connection as well as controlled by test
software.

1) WLAN
2) BLE <EUT

Typer DTI 6/20 and DTI 6/40 are electrically identical and just
differ by objective lens diameter.

The tested configuration represents (based on the product
specification) with the tested operation modes the worst case.

RF Module Model Number:

Laird Sterling LWB-Module, Part-Number. 450-0152

RF Module FCC ID:

2AMSP-DTI6

RF Module IC:

22938-DTI6

Type of modulation (ITU designation):

Operating temperature range:

Operating voltage range:

Frequency range:

2400 MHz ... 2483.5MHz

Transmission protocol WLAN BLE
Specification 802.11/b/g/n BLE 4.2
Number of channels: 11 3
Channel separation: 5 MHz 2 MHz
Output power (effective radiated radiated: 8.21 dBm radiated: 5.02 dBm
power): conducted: -I- conducted: -I-
Environmental conditions during tests: | Ambient temperature: 22 °C
Relative humitity 60 %
Atmospheric pressure 966 mbar
Antenna specification: Model: Ceramic chip antenna 2450AT18D0100
Gain: 1.5dBi

Type: [ External (with accessible antenna socket)
X Internal (integrated)

Test standard:

e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C
§ 15.247: Operation within the bands 902-928 MHz, 2400-
2483.5 MHz, and 5725-5850 MHz.

RSS-247 issue 02 February 2017

Digital Transmission Systems (DTSs), Frequency Hopping
Systems (FHSs) and Licence-Exempt Local Area Network
(LE-LAN) Devices
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Channel List

2.4 GHz Band
Frequency Allocation for BLE
Channel Frequency (MHz) Channel Frequency (MHz)
37 2402 18 2442
0 2404 19 2444
1 2406 20 2446
2 2408 21 2448
3 2410 22 2450
4 2412 23 2452
5 2414 24 2454
6 2416 25 2456
7 2418 26 2458
8 2420 27 2460
9 2422 28 2462
10 2424 29 2464
38 2426 30 2466
11 2428 31 2468
12 2430 32 2470
13 2432 33 2472
14 2434 34 2474
15 2436 35 2476
16 2438 36 2478
17 2440 39 2480
2 MHz bandwith systems, use Channel 0 — Channel 39
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4. Performed measurements and results

The complete list of measurements required in e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C
815.247 is given below.

Test requirements:
Standard: | Standard: | Test Method:
applicable: fulfilled:
yes no | yes no
RSS-Gen ANSI 63.10 .
§15203 | . o= Section 14 Antenna requirement ] X | O | Od
RSS-Gen ANSI 63.10 AC Mains Conducted
§ 15.207 issue 5 Section 6.2 Emissions O D O O
RSS-Gen ANSI 63.10 Radiated Emissions
§15.209 issue 5 Section 6.3 - 6.6 | Out-of-Band Emission O D O O
RSS-247 ANSI 63.10 6 dB DTS Bandwidth
§15.247 issue 2 Section 11.8.1 O X O O
RSS-247 ANSI 63.10 Output Power of Fundamental
§15.247 issue 2 Section 11.9.2 Emissions D O D O
RSS-247 ANSI 63.10 Maximum Power Spectral
§15.247 issue 2 Section 11.10.3 | Density [ 3 [ [
RSS-247 ANSI 63.10 Band Edges Measurement
§15.247 issue 2 Section 11.13.2 D O D O
RSS-Gen ANSI 63.10 0 .
- issue 5 Section 6.9.3 99% Power Bandwidth O X OO

All required / applicable tests according to the following standards were performed under
Ref-No. 22/09-0001.

- e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247 with test Method according
to ANSI C63.10-2013

-RSS-247 issue 02 February 2017 Digital Transmission Systems (DTSs), Frequency Hopping Systems
(FHSs) and Licence-Exempt Local Area Network (LE-LAN) Devices

- e-CFR data is current as of November 25, 2022

Remark: -/-
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5. Antennarequirement

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C, § 15.203 Antenna requirement
-RSS-Gen issue 05 section 6.8

Requirements:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with the
provisions of this section. The manufacturer may design the unit so that a broken antenna can be replaced
by the user, but the use of a standard antenna jack or electrical connector is prohibited.

Measurement

No measurement/statement required

Result
-/-
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6. AC Mains conducted emissions

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C, § 15.207 Conducted limits
-RSS-Gen issue 05 section 7.2

Test site
Measurements of conducted emission from EUT was made in the shielded chamber (DC - 10GHz) located in
the test facility.

Test equipment and test set up

Test equipment used for conducted measurements on Mains as given in clause Test equipment of this
report.

Test setup used for conducted measurements on Mains as given in clause Test setups of this report.

Detector function selection and bandwidth
In conducted emissions measurement CISPR quasi-peak- and average-detector were used.
The bandwidth of the detector of instrument is 10 kHz over the frequency range of 150 kHz to 30 MHz.

Frequency range to be scanned
For conducted emission measurements, the spectrum in the range of 150 kHz to 30 MHz was investigated.

Test conditions and configuration of EUT
The EUT was configured and operated with conditions as mentioned under “Test conditions” in clause 3
above.

All modes are investigated by operating the EUT in a range of typical modes of operation, with typical cable
positions, and with a typical system equipment configuration and arrangement. For each mode of operation
and for each ac power current-carrying conductor, cable manipulation are performed within the range of
likely configurations. The highest values measured are shown in the table below. The corresponding
configuration is shown in the “Photo(s) of test setup”.

The EUT was placed on a 80 cm high non metallic table. Measurements were performed on the AC
terminals of the Host AC-Adaptor, on neutral (N)- and live (L1)-wire had been performed.

Requirements

Frequency Range Quasi-Peak Limits Average Limits
[MHZ] [dBuV] [dBuV]
0.15-0.5 66 to 56 Noe! 56 to 46 Noel
0.5-5.0 56 46
5.0-30.0 60 50

Note 1: The level decreases linearly with the logarithm of the frequency

Measurement

Not applicable as device is battery-operated only.

Result

-/-
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Remarks:

Composition of the measurement value:

Sample calculation:

Mvaiue = Mrec + Cross + LISNcor

Mvawe = Measurement Value

Mgrec = Reading value of test receiver

Closs = Cable loss between Receiver and LISN
LISNcor = LISN correction factor.

40.8 dBpV = 40.1 dBpV + 0.3 dB + 0.4 dB




IN GERMANY 22/09-0001 E

STC ITESTED Testreport no- Page 10 of 94 pages

7. Radiated emission measurements

Test site
Measurement of radiated emissions from EUT was made in the semi-anechoic chamber
SAC3 (DC to 26 GHz) located in the test facility.

Test equipment and test set up
Test equipment used for radiated measurements as given in clause Test equipment of this report.
Test setup used for radiated measurements as given in clause Test setups of this report.

Detector function selection and bandwidth
In radiated emissions measurement, an EMI test receiver that have CISPR detectors was used.

Frequency range Resolution Bandwidth
9KHz — 150kHz (Quasi Peak & Average* Detector) 200Hz
150KHz — 30MHz (Quasi Peak & Average* Detector) 9kHz

30MHz — 1GHz (Quasi Peak Detector) 120kHz

Above 1GHz (Peak & Average Detector) 1MHz

*Average Detector only in specify frequency range.

Antennas

Measurements were made using a calibrated loop antenna in the range 9 kHz — 30 MHz, as well as a
calibrated bilog antenna in the range of 30 to 1000 MHz to determine the emission characteristics of the
EUT. Measurements were also made for both horizontal and vertical polarization.

The horizontal distance between the receiving antenna and the EUT was 3 meters.

In the range of 1 GHz to 26 GHz measurements were made using a calibrated horn antenna to determine
the emission characteristics of the EUT. Measurements were also made for both horizontal and vertical
polarization. The horizontal distance between the receiving antenna and the EUT was 3 meters.

Frequency range to be scanned
For radiated emissions measurements, the spectrum in the range of 9kHz MHz to 26GHz was investigated
as the highest frequency generated in the EUT is 2.462 GHz.

Test conditions and configuration of EUT

The EUT was configured and operated with conditions as mentioned under “Test conditions” in clause 3
above.

During test the EUT was operated as specified in the user manual of the EUT. For frequencies below 1000
MHz the EUT was placed on a 80 cm and for frequencies above 1000 MHz the RF Transmitter modul was
placed on a 150 cm high non metallic table placed on the turntable. The EUT was rotated and the antenna
height was varied between 1 m to 4 m to find the maximum RF energy generated from EUT. The procedure
according to ANSI C63.10:2013 is used and all modes are investigated by operating the EUT in a range of
typical modes of operation, with typical cable positions, and with a typical system equipment configuration
and arrangement. For each mode of operation, cable manipulation are performed within the range of likely
configurations. The highest values measured are shown in the table below.

Remarks:

-Correction factor included antenna factor and cable attenuation.

-In the frequency range 1 GHz — 7 GHz the Band Reject Filter 2,4 GHz (ID11243) was used to attenuate the
fundamental emission.
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Applied standards

-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C, § 15.209 Radiated emission limits
-RSS-Gen issue 05 section 8.9

Requirements

acc. e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C, § 15.209 Radiated emission limits

Limits Limits Limits Limits Test distance
Frequency MHz [pV/m] [dBupV/m] [MV/m] [dBupV/m] [m]
Quasi-peak Quasi-peak Average Average
0.009 — 0.090 -I- -I- 2400/F (kHz) 48.5 —28.5 300
0.090 - 0.110 2400/F (kHz) 28.5-26.8 -I- -I- 300
0.110 — 0.490 -I- -I- 2400/F (kHz) 26.8 —13.8 300
0.490 - 1.705 24000/F (kHz) 33.8-23.0 -I- -I- 30
1.705 - 30.0 30 29.5 -I- -I- 30
acc. RSS-Gen issue 05 section 8.9
Limits Limits Limits Limits Test distance
Frequency MHz [MA/mM] [dBHA/mM] [MA/mM] [dBPA/mM]
Quasi-peak Quasi-peak Average Average [m]
0.009 — 0.090 -I- -I- 6.37/F (kH2) -3--23.0 300
0.090 - 0.110 6.37/F (kH2) -23.0 —-24.7 -I- -I- 300
0.110 — 0.490 -I- -I- 6.37/F (kH2) -24.7--37.7 300
0.490 - 1.705 63.7/F (kHz) -17.7—-285 /- /- 30
1.705 - 30.0 0.08 -22 -I- -I- 30

acc. e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C, § 15.209 Radiated emission limits

and RSS-Gen issue 05 section 8.9

Limits Limits Limits Limits Test distance
Frequency MHz [pV/m] [dBupV/m] [pV/m] [dBupV/m] [m]
Quasi-peak Quasi-peak Average Average

30 - 88 100 40 -I- -I- 3

88 - 216 150 43.5 -/- -/- 3

216 - 960 200 46 -I- -I- 3

960 - 1000 500 54 -I- -I- 3
Above 1000 -/- -/- 500 54 3

Result

From the measurement data obtained, the tested sample was considered to have COMPLIED with the
requirements for the Out of Band Emission.

Measurement

The measurements were performed on: 25.07.2022
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TESTED IT 3/4 :
I IN GERMANY Interference radiation (9kHz — 30MHz) STC

acc. FCC Subpart C; § 15.247

Ref -No.: 22/09-0001

Product: Camera

Sample: 01

Date: 25.07.2022

Operator: Bl pass fall
Remarks: Result: [ []

Operation mode: TX BLE; CH.20 (2442MHz)

Position X (9kHz - 150kHz)

=

RBW (QPK) 200 Hz M™MT ls 001_9k-30M_E-Field_FCC_300m_30m, TDF
Input 1 DC Attt 40 db Preamp OFF Step TD Scan
Scan @10QP Max
10 II{H&niL Check 1 100 kHz

40 dBpv/m = :
30 dBpv/m : =
20 dBuv/m
10 dBpv/m
0 dBpvfm
-10 dBpvim
-20 dBpdfm
-30 depi/h — , ,

a4V, U : :

: Ww
-40 dBpv/m ; : il % S—
| : : : i R
Start 9.0 kHz Stop 150.0 kHz
Position: X
Detector
QP
Frequ. Level Margin Limit Resuit
[MHz] [dBpV/m] to Limit [dBpVim]
[dB]
OKHz-

150kHz -~ =20 -I- pass
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TESTED IT 3/4 —
IIN GERMANY Interference radiation (9kHz — 30MHz) STC

acc. FCC Subpart C; § 15.247

Ref -No._: 22/09-0001
Operation mode: TX BLE; CH .20 (2442MHz)

Position X (150kHz — 30MHz)

Receiver l"fl

RBW (QPE) O kHz M™MT 1ls 001_9k-30M_E-Field_FCC_3200m_20m.TDF
Input 1 DC Attt 40 d& Preamp OFF Step TD Scan
Scan @10QP Max
a5 dh“,wllntlhur!:k ?.MH! 10 MHz
Line FCC_;lSEIkI-;Iz-B I}MH_Z_EI.EIDm?-S ; ; !
30 db ' - s A
uvim T
25 dBuvim 3 T ]
FCC_150kHz-30MHz_300m-30m.LIN ! e
20 dBpVm=—rt —t :
15 dBpv/m - J|
10 dBuv/m—! : \
S dBuV/m—i
\\u\\\- H
0 dBuv/m : — ; : :
L ! ! ! ! ‘“""*- f
! : : ! I e R A P o R T N S S B
ST T | ] ]
-10 dBpidm
=15 dBpv/m
-20 dBpv/m
Start 150.0 kll—|z : I I I I I I Stop 30.0 MHz
Paosition: X
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBu\vim] to Limit [dBpVim]
[dB]
150kHz-

30MHz - >20 3 pass
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TESTED IT 3/4 —
I IN GERMANY Interference radiation (9kHz — 30MHz) STC
acc. FCC Subpart C; § 15.247
Ref-No.: 22/09-0001

Operation mode: TX BLE; CH.20 (2442MHz)

Position Y (9kHz - 150kHz)

(m:F
oy
RBW (QPK) 200 Hz MT 1ls 001_9k-30M_E-Field_FCC_300m_30m, TDF
Input 1 DC Attt 40 dB Preamp OFF S8tep TD Scan
Scan @1QP Max
lE]IHHmiI Check ! 100 kHz
50 dBuLErE%G—gl-eH-z‘—}éBkH-z—;}Bmﬁ— e
[ Hz-150kHz_300m.LIN !
e N
40 dBpv/m —=
eliess
30 dBpvV/m e
__\_\_\___———.__

20 dBuv/m

10 dBpv/m

0 dBpv/m

-10 dBpi/fm

-20 deuvim

-30 dBuv/m

40 dBpVm =
| e, R
Start 9.0 kHz Stop 150.0 kHz
Position: Y
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpV/m] to Limit [dBpVim]
[dB]
OkHz-
150kHz -I- =20 -/- pass
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B TESTED
IN GERMANY

Interference radiation (9kHz — 30MHz)
acc. FCC Subpart C; § 15.247

IT 3/4

BESTC

Ref.-No.: 22/09-0001
Operation mode: TX BLE; CH.20 (2442MHz)

Position Y (150kHz — 30MHz)

Receiver

[

RBW (QPK) 9 kHz ™MT

Input 1 DC  Att

1ls

001_9k-30M_E-Field _FCC_300m_30m.TOF

40 d&  Preamp OFF Step TD Scan

Scan @1QP Max

1 MH:?

55 dh“ﬁlﬁn(‘.hnql:lt .
Line FCC_150kHz-3

AMHZ_300m -3

: 10 MHz

30 dBuv/m

25 dBpv/m

FCC_150kHz-30MHz_300m-

30m . LIN:

20 dBpVfm=—o i

15 dBpv/m

10 dBpv/m

S dBpv/m

0 dBpv/m

-5 dBuvim

-10 dBpv/m

-15 dBuvfm

-20 dBpvim

Start 150.0 kHz

Stop 30.0 MHz

Position: Y
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpVim] to Limit [dBp\V/m]
[dB]
150kHz-
30MHz - >20 -- pass
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TESTED IT 3/4 - |
I IN GERMANY Interference radiation (9kHz — 30MHz) STC
acc. FCC Subpart C; § 15247
Ref-No..  22/09-0001

Operation mode: TX BLE; CH_20 (2442MHz)

Position Z (9kHz - 150kHz)

Receiver

[®)

RBW (QPK) 200 Hz ™T

Input 1 DC Att

40 di Preamp OFF  Step TD Scan

001_9k-30M_E-Field_FCC_300m_30m.TOF

Scan @1QP Max

10 HHmit Check

100 kHz

50 dBinFSC_OkHz~150kHz_200¢

_150kHz_300m.LIN

40 dBpv/m

30 dBpvim

20 dBuvim

10 dBpv/m

0 dBpvim

-10 dBpv/m

-20 dBuvim

-30 dBuunTrF“ -

Fh_‘%’"“ﬂ"ﬁ-"\««_.“w
T !
40 dBpv/m e
| Wnﬂm__“ -
Start 9.0 kHz Stop 150.0 kHz
Position: Z
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpV/im] to Limit [dBpV/im]
[dB]
OkHz-
150kHz - >20 - pass
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BTESTED
IN GERMANY

Interference radiation (9kHz — 30MHz)
acc. FCC Subpart C; § 15.247

IT 3/4

BESTC

Ref-No.: 22/09-0001
Operation mode: TX BLE; CH.20 (2442MHz)

Position Z (150kHz — 30MHz)

Receiver

=)

RBW (OPK)
Input 1 DC At

9 kHz MT

ls

001_%k-30M_E-Field_FCC_300m_30m.TDF

40 dB  Preamp OFF Step TD Scan

Scan @10P Max

a5 dhu{",jlln(:m”:k

1MH?

Line FCC_150kHz-2

OrHz_300m*3

: 10 MHz

30 dBpv/m

25 dbuv/m .
FCC_150kHz-30MHz_300m-

20m.LIN |

20 depvim : :
T

15 dBpv/m

10 dBuv/m

5 depvim

0 dBpv/im

¢

-5 dBuv/m

-10 depv/m

-15 dBpv/m

-20 dBuv/m

Start 150.0 kHz

Stop 30.0 MHz

Position: Z

Detector
QP

Frequ. Level
[MHz] [dBpV/m]

Margin
to Limit
[dB]

Limit
[dBpVim]

Result

150kHz-
30MHz -

=20

-

pass
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I TESTED IT 3/4
IN GERMANY Interference radiation (9kHz — 30MHz)
acc. RS5-247

Ref.-No.: 22/09-0001

Product: Camera

Sample: 01

Date: 07.09.2022

Operator: Bl pass fail
Remarks: Result:  [X] []

Operation mode: TX BLE; CH.20 (2442MHz)

Position X (9kHz - 150kHz)

Receiver

RBW (QPK) 200 Hz ™MT 1s
Input 1 DC Attt 40 d&  Preamp OFF Step TD Scan

004_RSS_9k-30M_H-Field_300m_30m, TOF

Scan @1QP Max

10 HHenit Check

100 kHz

UdBII.LHJ’r%qu OkHz-150kHz 200m
| H
RSS OkHz-150kHz 300m.LIN
I e
-10 dBps/m

-20 dBps/m

-30

dBpudm

-40 dBpdm

-30 dBpdymm

dBpdSmm

dBpd, /v

OB =

=90 IdBl.lAfm

Start 9.0 kHz

Stop 150.0 kHz

Position: X

Detector
QP

Limit Resuit

[dBuA/m]

Level
[dBpA/m]

Frequ.
[MHz]

Margin
to Limit
[dB]

9kHz-

150kHz i =20 - pass
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TESTED IT 3/4
I IN GERMANY Interference radiation (9kHz — 30MHz) STC

acc. RSS-247

Ref -No.: 22/09-0001
Operation mode: TX BLE; CH.20 (2442MHz)

Position X (150kHz — 30MHz)

Receiver Trur ':E:'
RBW (QPK) 9 kHz ™MT 1s 004_RSS_9k-30M_H-Field_300m_30m.TDF
Input 1 DC Attt 40 dg2  Preamp OFF Step TD Scan
Scan @1QP Max
Limit Check ! ! ! 1MH? ! ! ' 10 MHz
Line RSS_150kHz-3(MKz_300m_ 3 ! ! !
0 dBpa/m— 4 e .
-25 deps/m— . . T e
RSS_150kHz-30MHz_300m_30m _INE s
-3U oBus m— - ; +
o O
=35 dBpas/m —
40 dBpsym :
-45 dBpd/m ‘.\'\_
! 5 Lo !
-50 dBpA/m : : ; 5 H
LD TN | |
-55 dBpa/m— — — st e ST ——
.-w.._“___%‘w
-60 dBpa/m
-65 dBputm
-70 dBpus/m
Start 150.0 kHz Stop 30.0 MHz
Position: X
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpA/m] to Limit [dBpA/m]
[dB]
150kHz-

30MHz s >20 s pass
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|TESTED IT 3/4
IN GERMANY Interference radiation (9kHz — 30MHz)
acc. RSS5-247
Ref-No.: 22/09-0001

Operation mode: TX BLE; CH.20 (2442MHz)

Position Y (9kHz - 150kHz)

RBW (QPK) 200 Hz
Input 1 DC  Att

Receiver |G

ls

40 d& Preurnp OFF  Step TD Scan

004_RSS_8k-30M_H-Field_300m_30m.TDF

Scan @10QP Max

10 HHanit Check

200m

100 kHz

. dalhﬁ,'fﬁ RSS_9kHz-150kH
i~ ‘:t 9kHz-1350 '<HZ JLI[T LN 1

-10 daué.fm — == :

-20 depa/m : N

-30 dBpa/m

-40 dBus/m

-50 dBus/m

-60 dBus/m

-70 dBpa/m

By = g
i 'M"""\.n"w—u...'\.\h o ! !

5 H H o "N IV - .

a0 Idu..m}m ' e ety
Start 9.0 kHz Stop 150.0 kHz

Position: Y
Detector
QP
Frequ. Level Margin | Limit Result
[MHz] [dBpA/m] | to Limit [dBpA/m]
[dB]
9kHz-
150kHz - =20 - pass
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TESTED IT 3/4
I IN GERMANY Interference radiation (9kHz — 30MHz) STC
acc. RSS-247
Ref-No.: 22/09-0001

Operation mode: TX BLE; CH.20 (2442MHz)

Position Y (150kHz — 30MHz)

Receiver (uf
RBW (QPK) 9 kHz ™MT 1s 004 _RBSS_9k-30M_H-Field_300m_30m.TDF
Input 1 DC  Att 40 d8  Preamp OFF Step TD Scan
Scan @1QP Max
Limit Check ] ! ! 1MH? 10 MHz
Line RSS_'150kHz-3(Mkz_300m_ 3 !
-20 dBpafm i . 7 - !
»r _\_5‘-\-\- ;

-25 dBus/m— — : —=
RSS_150kHz-30MHz_300m_20m _INE

A S m— . . .

35 dBpsm— i

-40 dBpdfm

45 dBpam— — N :

50 dBpAfm— R \\i‘m : :

! ! 1 fire e LF_L |
-55 dBpa/m _ T | M e
i i, S k\'"h-\_._\_‘_"

-60 dBpafm

-85 dBpA/m

-70 dBud/m

Start 150.0 kHz Stop 30.0 MHz

Position: Y
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpA/m] to Limit [dBpA/m]
[dB]
150kHz-
30MHz -I- >20 -I- pass
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IN GERMANY 22/09-0001 E
TESTED IT 3/4 —
I IN GERMANY Interference radiation (9kHz — 30MHz) STC
acc. RSS-247

Ref -No.: 22/09-0001
Operation mode: TX BLE; CH.20 (2442MHz)

Position Z (9kHz - 150kHz)

Receiver oo
RBW (QPK) 200 Hz M™MT 1ls 004_RSS_Sk-30M_H-Field_300m_30m. TOF
Input 1 DC  Att 40 dB  Preamp OFF  8tep TD Scan
Scan @10P Max
10 IHI-'I;_niI Check 100 kHz
DdEl:.HJ‘FhRSS 9kHz-150kHz_300m ! i !
| i
'.I 2-150kHz_300m.LIN !
-10 deus/m e :
-20 dBpa/m : -
-30 dBps/m
-40 dBps/m
-50 dBpa/m
=60 |dBuﬂ\f|'n
-70 |c|Bur3u’m
S e : :
ik o r :
WA, : :
| : W%%M_.v '
-0 dBpAfm : : bt
1 i i i S 2, T8 '
Start 9.0 kHz Stop 150.0 kHz
Position: Z
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpA/m] | to Limit [dBpA/m]
[dB]

GkHz-
150kHz g >20 oa pass




BASTC BTESTED

Test report no.:

Page 23 of 94 pages

IN GERMANY 22/09-0001 E
|TESTED IT 3/4
IN GERMANY Interference radiation (9kHz — 30MHz)
acc. RSS5-247
Ref-No - 22/09-0001

Operation mode: TX BLE; CH.20 (2442MHZz)

Position Z (150kHz — 30MHz)

Receiver e g
RBW (QPK) 9 kHz MT ls 004_RSS_Sk-30M_H-Field_300m_30m.TOF
Input 1 DC Attt 40 dB  Preamp OFF Step TD Scan
Scan @10P Max
Limit Check | 1 MH: 110 MHz
Line RSS 150kHz-3({MHz 300m_ 3 !
-20 depa,/m— . T :
-25 dBpA/m— L .
RSS150kHz-30MHz_300m_30m.LIN: Ea
~3U TS, T — . - T
-35 dBus/m =
-40 dBps/m
45 dBpa/m —
-50 dBp&/m e
: TH‘J e Ty ey L Y e, ki
-55 dBpa/m == =
wagaboar
-60 deps/m !
-65 dBpa/m
=70 dBpa/m
Start 150.0 kHz Stop 30.0 MHz
Position: Z
Detector
QP
Frequ. Level Margin Limit Result
[MHz] [dBpA/m] to Limit [dBpA/m]
[dB]
150kHz-
30MHz - >20 - pass
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§TESTED IT 5/6 5
IN GERMANY Interference radiation s ' C
acc. FCC Subpart C; § 15.247 / acc. RSS-247
Ref -No - 22/09-0001
Product: Camera
Sample: 01
Date: 07.09.2022
Operator: Bl pass fall
Remarks: Result:  [X] []

Final Measurement

Operation mode: TX BLE; CH_ 20 (2442MHz)

Receiver |

=)

Input 1 DC & Att
Scan @1Pk Max

RBW (QPK) 120 kHz MT

1s 4dB.TDF 012_25MHz-1GHz (3m) [dBpY-m]_Schwar

0de Preamp OFF Step TD Scan

Limit Check 100 MH:z
| inntic C RSS 247

90 dBpiv/m

80 dBuV/m

70 depv/m

60 dBuv/m

50 dBuv/m |J
FCC C_RSS 247 5 & i o

mi=l ul.rl-ﬂ;llll ! W\JW"{
30 dBpv/m —_ = | MFM:J\A et i
R e N e s N
20 dBuv/m | gy

10 depv/m

Start :a_u'.u MHz St!:;p _1_.II] GHz

Polarisation: V
Scan Detector Final Detector
Peak Quasi Peak
Margin e Margin .

Frequ. | Level | yo)imit | LMt | pagye | Frequ. | Level | n)imit | LMt | paguit

[MHz] | [aBuvim] | g | [@BpVim] MHZ] | [dBuvim] | e | [dBpvim]

929,13 41,40 -4,60 46,00 pass

905,49 4087 -5,13 46,00 pass

890,52 40,70 -5,30 46,00 pass

568,17 40,59 -5,41 46,00 pass

880,98 40,42 -5,58 46,00 pass

72,77 40,14 -5,86 46,00 pass
*Retest with Quasi Peak Retest with Quasi Peak Detector not required
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|TESTED IT 5/6
IN GERMANY Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref -No.: 22/09-0001
Operation mode: TX BLE; CH.20 (2442MHz)

Receiver | br 9 I
RBW (QPK) 120 kHz ™T 1s 4dB.TDF 012_25MHz-1GHz (3m) [depY-m]_Schwar
Input 1 DC & Att 0dE Preamp OFF Step TD Scan
Scan @ 1Pk Max
Limit Check ! v 100 MH:
Line!FCC C_RSS 247 | !

90 dBpv/m

a0 dBuv/m-

70 dBuv/m

60 L‘]Bl.l\."fl:l]

50 daunym — ; ; —
LB i f 1 P

| 3 el

30 dauv/m :
PN T M 4‘% J

20 dauwm e

10 dBIJ"-"JfI:I'I

Start 30.0 MHz Stop 1.0 GHz

Polarisation: H
Scan Detector Final Detector
Peak Quasi Peak

Frequ. | Level | 900 | Limit | oo | Frequ. | Level | SRR\ Limit | Lo

[MHz] | [dBuVIm] [dB] [dBpV/m] [MHz] | [dBuvim] [dB] [dBpVim]

330,72 44,72 -1,28 46,00 pass

447,99 42 88 -3,12 46,00 pass

319,98 42 41 -3,99 46,00 pass

384,00 4218 -3,82 46,00 pass

931,08 41,07 -4,93 46,00 pass

943,71 41,01 -4,99 46,00 pass
*Retest with Quasi Peak Retest with Quasi Peak Detector not required

Testdistance Antenna/EUT: 3m
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| TESTED IT 5/6
IN GERMANY Interference radiation
acc. FCC Subpart C; § 15.247 / acc. RS8-247

Ref.-No.: 22/09-0001

Product: Camera

Sample: 01

Date: 21.07.2022

Operator: BI pass  fail
Remarks: BRF (2.4GHz/11243) connected (1-7GHz) Result: [ []

Operation mode: TX BLE; CH.20 (2442MHz)

Receiver Ly

RBW (EMI) 1 MHz MT 1s ITE6-1-6GHz. TDF
Input 1 AC Att 0dB Preamp OFF Step TD Scan
Scan @1lAv Max@2Pk Max
Limit Check PASS
Line ITS6-1-7GH7-AV-FCC-ISED-CI PASS
Q0 BB b e b G ] e

80 dBpvdm

[TS6-1-7GHZ-PEAK-FCC-ISED-CLASE B
FU LBV

60 dBuv,/m
[Ta6-1-7GHZ-8V-FCC-ISED- Ziés:‘ B
U LBV T e
T e e e h
40 dBpv/m —ae .f.-' g e A Wy —
§ WJ‘I‘“W\‘.-N__ i TR E e : W
30 dBpv/m 9 WPV s
2ﬂJchLBqu :
10 dBpv/m
Start 1.0 GHz Stop 7.0 GHz
Polarisation: V
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. | Level Margin | Limit Result
[GHz] [dBuvim] | to Limit | [dBuV/m] [GHz] | [dBuV/im] | to Limit | [dBuV/m]
[dB] [dB]
6.9905 37,89 -16,11 54,00 pass -7 S >10 74,00 pass

4,8838 36,28 -17,72 54,00 pass
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|TESTED IT 5/6 ==
IN GERMANY Interference radiation STC
acc. FCC Subpart C; § 15.247 / acc. RSS-247
Ref.-No.: 22/09-0001

Operation mode: TX BLE; CH.20 (2442MHz)

=)

Receiver

RBW (EMI) 1 MHz MT 1ls ITS6-1-6GHz2. TDF

Input 1 AC Al 0 de  Preamp OFF  Step TD S5can
Scan @1Av Max@2Pk Max

Limit Check PASS

Line IT56-1-7GHI-AV-FCC-ISED-CI PASS

BT I R R e e e S e o e

80 dBpv/m

ITS6=1-7GHI-PEAK-FC! ED-CLASS B
U LIBRVSI

60 dBuv/m
[T56-1-7GHZ-aV-FCC-ISED-Class B

pu W} |.|ﬂ|.l'\|'}'|||

40 dBpv/r W SN oot :
2 Jl’ln ! PR T i g . JM""J*
M ind !II ful;_ - "‘""tl‘l r 10 Mytﬁf

P i -
"3t dBv/m Mi&a e O I et
-,JNMM
W, WPV P P
'ﬁﬂﬂﬂdﬁj'\fﬁ
10 dBuv/m
Start 1.0 GHz Stop 7.0 GHz
Polarisation: H
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. | Level Margin | Limit Result
[GHz] [dBpVv/m] to Limit [dBpVim] [GHz] [dBpuV/m] | to Limit | [dBpV/m]
[dB] [dB]
4,8840 39,31 14,69 54,00 pass 1.7 -+ >20 74 pass
6,9410 37,94 -16,06 54,00 pass
46500 34.70 -19,30 54,00 pass
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|TESTED IT 5/6
-
“IN GERMANY Interference radiation STC
acc. FCC Subpart C; § 15.247 / acc. RSS-247
Ref-No.: 22/09-0001
Product: Camera
Sample: 01
Date: 21.07 2022
Operator: Bl pass  fail
Remarks: Result  [X] []

Operation mode: TX BLE CH.20 (2442MHz)
Bandpass 7GHz - 8,85GHz used; RBW 100 kHz; No significant emission found

7.0000GHz

Y00 WHz

VBW

MKR 37.00dBuV

7.919GHz

k

STOP 8.850GHz2
3.0MHz SWP S500ms

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBuVim] Margin to Limit [dB] Limit [dBuV/im] Resuit
78,85 =i =10 74,00 pass




BSTC 1[EIE, 00 Lo
TESTED IT 5/6
“IN GERMANY

BSTC
Interference radiation ol

acc. FCC Subpart C; § 15.247 / acc. RSS-247
Ref-No.: 22/09-0001

Operation mode: TX BLE CH.20 (2442MHz)
Bandpass 7TGHz - 8 85GHz used; RBW 100 kHz; No significant emission found

=]
7.389 GHz

-
=

MARKER
16 .00 dBuVv

DELTA

FE &)
SEARTH

. - o ” thent ands " . MARKER

REF LV

MARKER -

STUR 8.8%06Hz

SHP S00wse

Polarisation: H
Detector Peak
Frequ. [GHz] Level [dBpv/im] Margin to Limit [dB] Limit [dBuV/m] Result
78,85 e >10 74,00 pass
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BTESTED
IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

BESTC

Ref -No.: 22/09-0001

Operation mode: TX BLE CH 20 (2442MHz)
Bandpass 8,3GHz -11,3GHz used; RBW 100 kHz; No significant emission found

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBpV/m] Margin to Limit [dB] Limit [dBuV/m] Result
83-113 e >10 74,00 pass
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RTESTED
IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS-247

BESTC

Ref-No.: 22/09-0001

Operation mode: TX BLE CH .20 (2442MHz)
Bandpass 8,3GHz -11,3GHz used; RBW 100 kHz; No significant emission found

=E

MARKER
REF

E &b
E AR

Polarisation: H

Detector Peak
Frequ. [GHz] Level [dBpvim] Margin to Limit [dB] Limit [dBuVim] Result
83-113 —{— =10 74,00 pass
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BTESTED

IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS-247

H{STC

Ref -No.: 22/09-0001

Operation mode: TX BLE CH_ 20 (2442MHz)
Bandpass 10,8GHz -13,6GHz used; RBW 100 kHz; No significant emission found

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBuv/m] Margin to Limit [dB] Limit [dBuVim] Result
108-136 —i— =10 74,00 pass
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IN GERMANY 22/09-0001 E
TESTED IT 5/6 —
l IN GERMANY Interference radiation STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref-No.: 22/09-0001

Operation mode: TX BLE CH .20 (2442MHz)
Bandpass 10,8GHz -13,6GHz used; RBW 100 kHz; No significant emission found

Polarisation: H

Detector Peak

Frequ. [GHz] Level [dBpvim] Margin to Limit [dB] Limit [dBpVim] Result

10,8 — 13,6 LE >10 74,00 pass
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TESTED

IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS8-247

BESTC

Ref-No.: 22/09-0001

Operation mode: TX BLE CH.20 (2442MHz)
Bandpass 13,2GHz - 16,2GHz used; RBW 100kHz; No significant emission found

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBuV/m] Margin to Limit [dB] Limit [dBuVim] Resuilt
13,2 - 16,2 fis >10 74,00 pass
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TESTED

IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RS8-247

BESTC

Ref.-No.: 22/09-0001

Operation mode: TX BLE CH.20 (2442MHz)
Bandpass 13,2GHz - 16,2GHz used; RBW 100kHz; No significant emission found

Polarisation: H

Detector Peak
Frequ. [GHz] Level [dBpvim] Margin to Limit [dB] Limit [dBpVim] Result
13,2- 162 ok >10 74,00 pass
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BTESTED

"IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

HESTC

Ref -No.: 22/09-0001

Operation mode: TX BLE CH 20 (2442MHz)
Bandpass 15,5GHz -18GHz used; RBW 100kHz; No significant emission found

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBuv/m] Margin to Limit [dB] Limit [dBuW/m] Result
15,5—18 pops. >10 74,00 pass
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TESTED

"IN GERMANY

IT 5/6

Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS-247

HESTC

Ref.-No.: 22/09-0001

Operation mode: TX BLE CH 20 (2442MHz)
Bandpass 15,5GHz -18GHz used; RBW 100kHz; No significant emission found

. + L] L] —a ...= CH
W MARKER -

REF

P ' § '

Polarisation: H

Detector Peak
Frequ. [GHz] Level [dBpv/im] Margin to Limit [dB] Limit [dBuVim] Result
155618 —i— >10 74,00 pass
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TESTED IT 5/6
"IN GERMANY Interference radiation STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref.-No.: 22/09-0001

Operation mode: TX BLE CH.20 (2442MHz)
RBW 100 kHz; No significant emission found

MARKER -
CF

MARKER
DEL TA

NEXT
FPE A
* [} ] L ’

w .

START 18.000GHz sSTOP 22
REw JOWHZ VBW 3., 0MHz SWP 1.0seec

«000GH

Polarisation: V
Detector Peak

Frequ. [GHz] Level [dBpVim] Margin to Limit [dB] Limit [dBpVim] Result

18- 22 g >10 74,00 pass
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TESTED
"IN GERMANY

Interl’e!;l:lcgifdiation STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref-No.: 22/09-0
Operation mode: TX BL

001
E CH.20 (2442MHz)

RBW 100 kHz; No significant emission found

vy
21.84
A6 .17

' sz

3B 4.V

STOP 22.000Gkz

¥l "
« M-z W «ODzerc

Polarisation: H
Detector Peak
Frequ. [GHz] Level [dBuv/m] Margin to Limit [dB] Limit [dBpv/m] Result
18—22 —— >10 74,00 pass
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IN GERMANY 22/09-0001 E
TESTED IT 5/6
IN GERMANY Interference radiation

acc. FCC Subpart C; § 15.247 / acc. RSS-247

HESTC

Ref.-No.: 22/09-0001

Operation mode: TX BLE CH .20 (2442MHz)
RBW 100 kHz; No significant emission found

Res.Bu 188.8 kHzi3dB) Vid.Bo

168 iz

8 d8
{dBaV]

Polarisation: V

Detector Peak
Frequ. [GHz] Level [dBuV/m] Margin to Limit [dB] Limit [dBuVim] Result
22_265 - >10 74,00 pass:




o TESTED Test report no.:
BSTC b sermany 22/09-0001 E Page 41 of 94 pages

TESTED IT 5/6 -
IN GERMANY Interference radiation STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref-No.: 22/09-0001

Operation mode: TX BLE CH .20 (2442MHz)
RBW 100 kHz; No significant emission found

J'::;*J Bu 180,08 Kiz(3dB) Vid.By 18 kH

of T

T6.Lvl
CF 51y 451 . B

Polarisation: H

Detector Peak

Frequ. [GHz] Level [dBpv/m] Margin to Limit [dB] Limit [dBpv/im] Result

22 265 et >10 74,00 pass
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Result 9 kHz — 30 MHz

Remarks:
Composition of the measurement value (Freq.-range < 30 MHz):

Mvaiue = Mrec + CrLoss + AFRrec

Mvawe = Measurement Value

Mgrec = Reading value of test receiver

Ciloss = Cable loss between Receiver and Antenna
AFrec = Antenna factor.

Sample calculation:
38.2dBuVv =18.3dBuVvV + 0.1 dB + 19.8 dB

Result 30 MHz — 1000 MHz

Remarks:
Composition of the measurement value (Freq.-range 30 MHz — 1000 MHz):

Mvaiuve = Mrec + CrLoss + AFRrec

Mvawe = Measurement Value

Mgrec = Reading value of test receiver

Closs = Cable loss between Receiver and Antenna
AFrec = Antenna factor.

Sample calculation:
38.7 dBuV = 18.3 dBuV + 0.6 dB + 19.8 dB

Result: Frequenz-range > 1 GHz

Remarks:
Composition of the measurement value (Freq.-range 1 GHz — 26 GHz):

Mvaiue = Mrec + CrLoss + AFRrec - GAmp

Mvawe = Measurement Value

Mgrec = Reading value of test receiver

Closs = Cable loss between Receiver and Antenna
AFgec = Antenna factor.

Gamp = Gain Amplifier

Sample calculation:
39.7 dBuV = 53.01 dBpV + 0.9 dB + 24.19 dB -38.4 dB
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8. Operation within the band 902-928 MHz, 2400-2483,5 MHz and
5725-5850 MHz

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247
-RSS-247 issue 2

8.1. 6 dB DTS Bandwidth Measurement

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247 (a) (2)
-RSS-247 issue 2 Section 5.2 (a)

Limit
The minimum 6 dB bandwidth shall be at least 500 kHz.
Test equipment and test set up

Test equipment used for conducted measurements as given in clause Test equipment of this report.
Test setup used for conducted measurements as given in clause Test setups of this report.

Description

Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

Measurement

No measurement was performed

Result
-/-
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8.2. Output Power of Fundamental Emissions
Maximum conducted/radiated Output Power

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247 (b) (3)
-RSS-247 Issue 2 section 5.4 (d)

Limits for Peak Output Power of Fundamental (EIRP)

The maximum peak conducted/radiated output power of the intentional radiator shall not exceeded: 1 Watt
As an alternative to the maximum peak conducted/radiated output power the average output power is
measured to show compliance to the limit.

Test equipment and test set up
Test equipment used for conducted/radiated measurements as given in clause Test equipment of this report.
Test setup used for conducted/radiated measurements as given in clause Test setups of this report.

The radio module was installed without any modification with the identical settings. The used antenna is
model 2450AT18D0100. The radio module in the host "Zeiss Camera" has no connection for conducted
measurements.

Description

For the conducted/radiated measurement, the RF output of the EUT was connected/radiated to the Analyzer.
All the attenuation or cable loss will be added to the measured maximum output power.

The results are recorded in Wait.

Radiated measurement data

The measurement was performed on: 07.09.2022

Maximum output power radiated measurement:

Max. E.I.R.P.

Channel FrT&l:_'ezr]]Cy Output Power Limit Result

[dBm] [mW] [dBm] [mW]
37 2402 4.77 3.00 30 1000 Pass
18 2442 5.02 3.18 30 1000 Pass
39 2480 3.60 2.29 30 1000 Pass
Result

From the measurement data obtained, the tested sample was considered to have COMPLIED with the
requirements of Output Power of Fundamental Emissions.
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BTESTED FCC 1

IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref-No.: 22/09-0001

Product: Camera

Sample: 01

Date: 07.09.2022

Operator: Bl pass fail
Remarks: Result:  [X] []

Operating Mode: TX BLE; CH.0 (2402MHz)

Spectrum @] ‘5_{-‘]

Ref Level 10,00 dem & RBW 2 MHz

Att 30dB SWT 9.6 pus & YBW 5MHz Mode Auto FFT  Input 1 AC
Count 100/100 TOF

@ 1Pk Max

Mi[1] 1.23 dBm

2.401700 GHz
8 dEm

6 dBm

4 dBm

2 dBm

0 dBm h

-2 dBm |

-4 cBm )

-6 dBm \ 0

8 Dk \f‘mfﬂ “fa[\ J lﬂ"”f\\/ V w\Ume (‘J\(’ \{\”M.nfﬁl\fﬂv/‘f |/ WY ﬁuqﬂf"‘ﬂ*\“f\

5}
F2

Start 2.39 GHz 691 pts

Stop 2.5 GHz

Position: X / Polarisation: V

Detector: Peak

Frequ. [MHz] Level [dBm] Margin to Limit [dB] | Limit [dBm] Result

2402 1,23 28,77 30,00 pass
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BTESTED

IN GERMANY

FCC 1

Effective radiated power
acc. FCC Subpart C; § 15.247 / acc. RS8-247

HSTC

Operating Mode: TX BLE; CH.0 (2402MHz)

Att
Count 100,/100

Spectrum

Ref Level 10,00 dBm
30 db

[ snm

@) |
w RBW 2 MHz

SWT 9.6 ps & VYBW 5 MHz

TODF

Mode Auto FFT  Input 1 AC

@ 1Pk May

4.77 dBm
2.401700 GHz

M1[1]

g dem

& dBm

4 dBm ‘\

& dém [ \ £ s{'ﬁ\ " )Jn | l'-'|‘_I f\ J{\l A A I[\I . ..l.ll ﬁu. -Iﬁm
J\J WA VA Y e | Lﬂf’” Af WY WYY i v
b
g dBm o
i
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: X / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2402 477 -25,33 30,0 pass
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BTESTED FCC 1

IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 [ acc. RSS-247
Operating Mode: TX BLE; CH.0 (2402MHz)

Spectrum @‘] - I

Ref Level 10.00 d&m @ RBW 2 MHz

Att 30 de SWT 9.6 ps & VBW 5MHz Mode Auto FFT  Input 1 AC
Count 1007100 TDF

@ 1Pk May

M1[1] 3.80 dBm

2.402180 GHz
8 dBm

&6 dbm

4 dBm - -

2 dbBm

0 dpm

-2 dBm

-4 dBm \

Bro \ A n ﬂ Fai ﬁﬂnﬂ h A A L ¥ ¥ mﬂ .'\.I'"I a ‘q\r »
Al | IVACA AR VAR ECAAVE LAV IR, I LA Y

W W
8 dBm F2
F1
i
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: Y / Polarisation: V
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2402 3,80 -26,2 30,00 pass
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TESTED FCC 1 —
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.0 (2402MHz)

Spectrum @]

(=)

Ref Level 10.00 dBm @ RBW

2 MHz

Att 30 B SWT 9.6 ps & VBW 5 MHz Mode Auto FFT  Input 1 AC
Count 1007100 TOF
@ 1Pk Max

Mi[1] 2.10 dBm

2.401700 GHz
g dBm
6 dBm
4 dBm
2 dem '\
0 dem \
-2 dBém ]
-4 dBm
7/;]\;? l .{M r;”l - A ""'.! i 5 M 1 .’} .-._”Vh JnL
\ { =
IO A A A et A e VA W
-8 dBm - i
Fl
i
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: Y / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2402 2,10 27,90 30,00 pass
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TESTED FCC1
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

perating Mode: TX BLE; CH.0 (2402MHz)

Spectrum @'] g

Ref Level 10.00 d&m @ RBW 2 MHz

Att 30 de BWT 9.6ps @ VBW S WMHz Mode Auto FFT  Input 1 AC
Count 100/100 TOF

M1[1] 2 64 dBm
2.402180 GHz
2 dBm

6 dbm

4 dBm

2 dem il

0 dBm |

e
|

-4 dBm

\ h il i ﬁ A A N

’?ﬁiﬁ L\f"\/"\'w i}ﬁ\\) "’\{F«g‘/\f‘i\[{ ‘\f‘fnkf‘ﬂj Sy V\.{A.gr“bvj w\,"“"\rj T w,\‘k;w frired W\

F1
1

Start 2.39 GHz 691 pts Stop 2.5 GHz

Position: Z / Polarisation: V

Detector: Peak

Frequ. [MHz] Level [dBm] Margin to Limit [dB] | Limit [dBm] Resuit

2402 2,64 -27.36 30,00 pass
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BTESTED
IN GERMANY

FCC1

Effective radiated power

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.0 (2402MHz)

Spectrum @] g
Ref Level 10.00 dEm @ RBW 2 MHz
Att 30dB SWT 9.6 ps = VBW 5MHz Maode Auto FFT  Input 1 AC
Count 100/100 TOF
@ 1Pk Max
M1i[1] 1.01 dBm
2.402340 GHz
8dEm
6dEm
4dem
2dem ]
A
odem 1
-2 dBm \l
-4 ¢l Bm—t '\
*Sdaﬁf ' F-;i-ﬁ ”‘w”’;“f\h WY A A LW YV
if‘f\’s w L,-"‘ VA vl \/ v L‘ Vi Lid ‘.:{J\. “F/\ Vv v "“’f\'j ’ “J N[V \/
2 dBm ! ! L
Fz
Fl
1l
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: Z / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2402 1,01 28,99 30,00 pass
Summery of the findings
Test conditions Polarization Tested Meas Limit Result
of receiving frequency value [dBm]
antenna [MHz] [dBm]
Position: X Vi 2402 1,23 30,00 pass
Position: X H 2402 4,77 30,00 pass
Position: Y V' 2402 3,80 30,00 pass
Position: Y H 2402 2,10 30,00 pass
Position: Z \" 2402 2,64 30,00 pass
Position: Z H 2402 1,01 30,00 pass
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TESTED FCC 1 —
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.20 (2442MHz)

®| ®)

Spectrum
Ref Level 10,00 dbm & RBW 2 MHz
Att 30dE  SWT 0.6 ps @ VBW 5 MHz Mode Auto FFT  Input 1 AC
Count 1007100 TDF

1.26 dBm
2441600 GHz

@ 1Pk Max
M1[1]

I

N \ﬂf\“‘aﬂn b | A M!\[\« Al
VAR A

F2
Fi
1
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: X / Polarisation: V
Detector: Peak

Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result

2442 1,26 -28,74 30,00 pass
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|TE5TED FCC 1 —
IN GERMANY Effective radiated power STC
acc. FCC Subpart C; § 15.247 [ acc. RSS-247

Operating Mode: TX BLE; CH.20 (2442MHz)

(=)

Spectrum @]
& RBW 2 MHz

Ref Level 10.00 d&m
Att 30dB SWT 9.6 ps & VBW 5MHz Mode Auto FFT  Input 1 AC
Count 100/100 TOF
@ 1Pk Max
Mi[1] 2.02 dBm
2. 441660 GHz
1
}‘\
) il
1 ﬂn M ™ - {1 A ‘i \ il l{‘\b\ :lvl‘ﬂ\ :..,J"‘Lﬂl - . lﬂ I"'IIUI_ {\-'.\J I
AT\ W \i\ﬂfﬂf L\f VA VAR \W(\J AT RN
F?
i
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: X / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2442 5,02 24,98 30,00 pass
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IN GERMANY 22/09-0001 E
TESTED FCC 1 _
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.20 (2442MHz)

Spectrum @’] Efl

Ref Level 10.00 d&m @ RBW 2 MHz

Att 30dE SWT 9.6 ps & VBW 5 MHz Mode Auto FFT  Input 1 AC

Count 1007100 TDF
@ 1Pk May

M1[1] 4.08 dBm
2.442290 GHz

8 dBm

6 dem

M1

4dem ’i

2dpm \

0dem \

-2 dBm l

-4 dBm j

Lo AN S MM g N A sl s r’u'kmf\mmﬁ AT AV PYAZAAT
%ﬂ“ﬂ/ IUUUW o ‘g'\lr',-} LA~ LT = vvuw v L

-8 dBm Fo

Fi
L
Start 2.39 GHz 691 pis Stop 2.5 GHz
Position: Y / Polarisation: V
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] | Limit [dBm] Result
2442 408 25,92 30,00 pass
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TESTED FCC 1 _
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

Operating Mode: TX BLE; CH. (2442MHz)

Spectrum @] _— I

Ref Level 10.00 d2m @ RBW 2 MHz
Att 0 de SWT 9.6 ps & VBW 5 MHz Mode Auto FFT  Input 1 AC
Count 1007100 TDF

@ 1Pk Max

M1[1] 0.50 dBm
Z.4426 L0 GHzZ

8 dbBm

6 dBm

4 dBm

2 dem

5 JAI /i n
A

!'._qu'?* PPN e a;wf U V,wvfmw"w“ J\J*’M\/ " AW VY

8 dBm Fo

F1

1
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: Y / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2442 0,50 29,50 30,00 pass
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TESTED FCC 1 .
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

perating Mode: TX BLE; CH.20 (2442MHz)

Spectrum @] g I

Ref Level 10.00 dBm & RBW 2 MHz
Att 30dE SWT 9.6 pus & VBW 5MHz Mode Auto FFT  Input 1 AC
Count 100/100 TOF
@ 1Pk Max
mM1[1] 1.56 dBm
2.441820 GHz
8 dem
6 dBm
4 dBm
2 dBm ‘1\
odem \
-2 dBm \
-4 dBm ’!
f
& dBm '\Wﬂ]bv f . A { '\‘. ﬂ!" le, .-’-\JU 'J"‘ F\Un
n
LWM\ \fﬂJ\/“'\rfﬂ r\qw{ JL\/’ ’f'qnl/vﬁﬂlj rﬂ"{ P f\/\ﬂ U‘Jw N “‘{V Y
a dim E2
F1
Ll
Start 2.39 GHz 601 pts Stop 2.5 GHz
Position: Z | Polarisation: V
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2442 1,56 28,44 30,00 pass
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TESTED FCC 1 -
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.20 (2442MHz)

Spectrum @] b g
Ref Level 10.00 d&m @ RBW 2 MHz
Att A0 dE SWT 9.6 ps & VBW 5 MHz Mode auto FFT  Input 1 AC
Count 100,/100 TOF
@ 1Pk May
mM1[1] -0.68 dBm
2.442130 GHz
& dBm
o dem
4 dBm
2dem
0dem "l'r'
-2 dBm , \l\
-4 dBm J';
fl ] \ \,
R ;h\ ,jl\ ﬂ‘ .’ﬁ; \ _qv\l H n (J . crﬁl Fg fi \ 'ﬂ‘\.\ \j,-‘. . ;nw
1 | T 1 1 "‘5 1 U= P »."L' | o f =
fk.l"\‘n’\a; ¥ I\xqf': '-b’f\wf \&;&!{ \jil lu PXN}’I‘ i‘\“h \lﬂf."'!\.’vﬂ V o '*"Jnu \4 J ‘;\‘ o \U\"“f
-8 dém - -
FL
F1
Ll
Start 2.39 GHz 601 pts Stop 2.5 GHz
Position: Z | Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2442 0,68 -30,68 30,00 pass
Summery of the findings
Test conditions Polarization Tested Meas Limit Result
of receiving frequency value [dBm)]
antenna [MHz] [dBm]
Position: X Vi 2442 1,26 30,00 pass
Position: X H 2442 5,02 30,0 pass
Position: Y v 2442 4,08 30,00 pass
Position: Y H 2442 0,50 30,00 pass
Position: Z V' 2442 1,56 30,00 pass
Position: Z H 2442 -0,68 30,00 pass
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TESTED FCC 1 T
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum @] ['IE]

Ref Level 10.00 d&m @ RBW 2 MHz
Att 30 dB SWT 9.6 ps & VBW 5 MHz Mode Auto FFT  Input 1 AC

Count 100100 TDF
@ 1Pk Max
Mi[1] 0.83 dBm
2.479860 GHz
8 dBm
6 dBm
4 dBm
2 dEm
A1
0 dém ﬁ\
-2 dBm I, !
| l
-4 dBm |
ﬂ&m d\ r'}lu_n :Jrll Lt IIP"I nwl\ Rr/ ﬂ| Nﬂﬂﬁ i - f‘u \ Ljn \_L‘;J\ Jﬁﬂl
| fi \ N i | i
A VL TR R AV T el PV P YA P i
£ dBm -
Fi
1
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: X / Polarisation: V
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2480 0,83 29,17 30,00 pass




— TESTED Test report no.:
@sTC | IN GERMANY 22/09-0001 E Page 58 of 94 pages

BTESTED FCC 1

IN GERMANY Effective radiated power
acc. FCC Subpart C; § 15.247 [ acc. RSS-247

Operating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum El}] @]

Ref Level 10.00 d2m @ RBW 2 MHz
Att 30de SWT 9.6ps & VBW S MHz Mode Auto FFT  Input 1 AC
Count 100/100 TODF
@ 1Pk May ]
M1[1] 3.60 dBml|
2.480020 GHz
g dBm
6 dBm
4dBm A
2 dEm ’ \
0 dBm ’ \
-2 dBm \
-4 dBm
_ﬁﬁn. - !\ IA n”.l'“\\L ’Ilnll ‘Il ‘,r\ sl |ﬂ|u_ A Y \ ﬂ '\jn
e & \ 3
JJ i \lf'\"\‘,\f/‘r b\ﬁ!‘w\[ﬂum}‘ \’-"’l \,ﬁn,lj;‘jvﬂjkﬂj \w \(‘Vd"\”\hj I\r{\’\,\/}w]\/
-8 dBm e
F1
Ll
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: X / Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] | Limit [dBm] Result
2480 3,60 26,40 30,00 pass
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TESTED FCC 1 —
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

Operating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum @}]
Ref Level 10,00 dBm

(=)

& RBW 2 MHz

Att 30 dB SWT 9.6 ps @ VBW S MHz Mode Auto FFT  Input 1 AC
Count 1007100 TOF
@ 1Pk May
M1[1] 2.87 dBm
2.479860 GHz
g dem
6 dBm
4 dBm —
2 dBm !A\
0 dBm { \\
-2 dBm \
-4 dBm
NN ‘
-6 dBm .
oL
A P AW Tty D VA,
Bm [ s
F2
i
Start 2.39 GHz 691 pts Stop 2.5 GHz
Position: Y / Polarisation: V
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2480 2,87 2713 30,00 pass
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IN GERMANY 22/09-0001 E
TESTED FCC 1 —
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum @] - I

Ref Level 10.00 dBm @ RBW 2 MHz

Att 30dB SWT 9.6 ps & VBW 5 MHz Mode aAuto FFT  Input 1 AC
Count 1007100 TOF
@ 1Pk Max

Mi[1] 0.01 dBm
2.479700 GHz

e,

| =]

J '-"ﬂ/\qumfu\,ﬂv wJ\JJﬂ LV V”\ﬂf' ﬁﬁ“’\aﬂﬁ’\f\/\fm mwiw

-8 dbm

Start 2.39 GHz 691 pts Stop 2.5 GHz

Position: Y / Polarisation: H

Detector: Peak

Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Resuit

2480 0,01 -29,99 30,00 pass
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TESTED ECC 1 —
I IN GERMANY Effective radiated power STC

acc. FCC Subpart C; § 15.247 / acc. RS8-247

perating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum @’] ufl

Ref Level 10.00 dBm @ RBW 2 MHz

Att I0dE SWT 9.6 ps & VBW 5 MHz Mode Auto FFT  Input 1 AC
Count 100/100 TDF
@ 1Pk May

Mi[1] 0.93 dBm
2.479860 GHz

8 dBm

o dBm

4 dBm

2 dBm

|
|

-2 dBm

-4 clBm

| Bod nl, \ ﬁ“"'.

Y| ST KATWEATE L W ¥ LS T T
-8 dBm F2

(3
1
Start 2.39 GHz 691 pts Stop 2.5 GHz

Position: Z / Polarisation: V

Detector: Peak

Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result

2480 0,93 -29,07 30,00 pass
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BTESTED FCC 1

IN GERMANY Effective radiated power
acc. FCC Subpart C; § 15.247 / acc. RSS-247

Operating Mode: TX BLE; CH.39 (2480 MHz)

Spectrum @]

Ref Level 10,00 dBm @ RBW 2 MHz
Att 30 di SWT 9.6 ps & VBW 5 MHz Mode Auta FFT Input 1 AC
Count 100/100 TDF

@ 1Pk Max
Mi[1] -0.47 dBm
2.480020 GHz
8 dEm
& dBEm
4 dBEm
2 dBm
0 dBm R
N
&
'2 dBm } I\
-4 clBm ?
i
n f
.FdB - Y _‘.1‘ v |'I T m{\l' r j: T w-_Jn f ‘1(-1‘”“\.\ l-kf"l_.,r\l*ll.ziﬁtlwn ﬁfu'
vﬁ W j \lf‘ 1”{,% | k.{\\ Vi W W, A ™ llf”lu J 'f\‘_g , "-.J\/ v \ J
-8 dBm — F2
i
Start 2.29 GHz 691 pts Stop 2.5 GHz
Position: Z | Polarisation: H
Detector: Peak
Frequ. [MHz] Level [dBm] Margin to Limit [dB] Limit [dBm] Result
2480 0,47 -30,47 30,00 pass
Summery of the findings
Test conditions Polarization Tested Meas Limit Result
of receiving frequency value [dBm)]
antenna [MHz] [dBm]
Position: X Vi 2480 0,83 30,00 pass
Position: X H 2480 3,60 30,00 pass
Position: Y \'J 2480 2,87 30,00 pass
Position: Y H 2480 0,01 30,00 pass
Position: Z V' 2480 0,93 30,00 pass
Position: Z H 2480 -0,47 30,00 pass
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8.3. Power Spectral Density

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247 (e)
-RSS-247 issue 2 Section 5.2 (b)

Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission.

Test equipment and test set up
Test equipment used for conducted measurements as given in clause Test equipment of this report.
Test setup used for conducted measurements as given in clause Test setups of this report.

Description

The maximum average conducted output power was used to determine compliance to the fundamental
output power limit. So the maximum average conducted PSD level is measured with a power averaging
(rms) detector.

Measurement

No measurement was performed

Result
-/-
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8.4. Band-Edge Measurement

Applied standards
-e-CFR Title 47 Chapter | Subchapter A Part 15 Subpart C §15.247 (d)
-RSS-247 issue 2 Section 5.5

Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power. Attenuation below the general limits specified in § 15.209 and RSS-Gen Table 5 is not
required. Emissions which fall in the restricted bands, as defined in §15.205 Restricted Bands of operation
as well as in restricted bands of the RSS-Gen Issue 5 (see Section 8.10 Restricted Frequency Bands) and
must also comply with the radiated emission limits specified in §15.209 Radiated emission limits as well as
the limits specified in RSS-Gen Table 5.

Test equipment and test set up
Test equipment used for Band Edge measurements as given in clause Test equipment of this report.
Test setup used for Band Edge measurements as given in clause Test setups of this report.

Description
For restricted Bands:
The Emission must comply with the radiated emission limits. Measured with Average and Peak detector.

For non restricted Bands:

The band edge is measured at an amplitude level reduced from the reference level by a specified ratio. The
reference level is the level of the highest amplitude signal observed from the transmitter at the fundamental
frequency.

The measurements are initially carried out according to the requirements for restricted bands, as these
requirements are more stringent. If the limit value is exceeded in a non-restricted band according to the
restricted band specifications, the measurement is repeated again with requirments for non restricted bands
in order to prove the conformity.

Note: It was not necessary to carry out a re-test for non restricted band requirments for the tested EUT.
Detector function selection and bandwidth
For the measurement, an EMI test receiver that have CISPR peak detector as well as average detector were

used.

Band Edge for restriced Band

Frequency range: Bandwidth
See measurement graph RBW: 1 MHz
VBW: 3 MHz

Band Edge for non resticted Band
Frequency range: Bandwidth

See measurement graph RBW: 100 kHz
VBW: 300 kHz

Result

From the measurement data obtained, the tested sample was considered to have COMPLIED with the
requirements for the Band Edges.

Measurement

The Measurement was performed on: 07.09.2022



— TESTED Test report no.:
@sTC | IN GERMANY 22/09-0001 E Page 65 of 94 pages

Band Edge Measurement (radiated)

TESTED FCC3 ;
I IN GERMANY Band edge emission STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref.-No.: 22/09-0001

Product: Camera

Sample: 01

Date: 07.09.2022

Operator: Bl pass fail
Remarks: Result:  [X] []

Operation mode: TX BLE CH.0 (2402MHz); Lowend

Receiver

=

RBW (EMI) 1 MHz M™MT 1ls ITE6-1-7GHz ohne Amp.. TDF
Input 1 AC Attt 0dB Preamp OFF Step TD Scan
Scan @1lAv Max@2Pk Max

Linpit Check D2[2] 39.21 dB
120 HBpR RS6—1-66HI-PEAK- WL AR g 1 . 0.000 5 -2.250000 MHz
Ling IT56-1-6GHZ-AY-WILAN-2-4G} M1[2] 97.22 dBpV/m
0.000 = 2402000000 GHz
110 dBpv/m
100 I:lBl.iWrn ”6;
90 dau'Tfm j ‘
a0 depv/m

M56-1-6GHZ-PEAK-WLAN-2-4GHZ_FCC-ISEDLIM

[
70 dBpv/m

60 dBI.I\::',-"I‘ﬂ
[TSE 1-6C6HZ-AV WL AN-2-4GHZ_FCC-ISED LIN

et

h
A —

' I
50 dBuv/m

N, ] N L_,_WMJ_’MM-LM

40 dBpv/m

30d BI.I\-i'f m

Start 2.343 GHz Stop 2.443 GHz

Position: X Polarisation: V

Detector Detector

Average Peak
Frequ. Level Margin Limit Result Frequ. | Level Margin | Limit Result
[GHz] [dBpV/m] to Limit [dBpVim] [GHz] [dBpV/m] to Limit | [dBpV/m]

[dB] [dB]

all emissions are 10dB below limit pass all emissions are 10dB below limit Pass
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TESTED -
I IN GERMANY Bandl::gin?ission STC

acc. FCC Subpart C; § 15.247 [ acc. RSS-247

Ref -No.: 22/09-0001
Operation mode: TX BLE CH.0 (2402MHz); Lowend

Receiver

[

RBW [(EMI) 1 MHz MT ls ITS6-1-7GHz ahne Amp..TDF
Input 1 AC  Att 0deé Preamp OFF Step TD Scan

Scan @1lAv Max@2Pk Max

Iir+il Check D2[2]
120 HBWME_. J—EaHE- P AR AL D L 0.000 s

Iirll! ITS6H-1-6GHEI-AV-WILAN-2-4G} Mi1[2]
0.000 s

110 depvfm

-2.250000 MHz
101,73 dBpv/m
2.402000000 GHz

39.75 dB

M1
¥

100 dBuv/m i

90 dBuv/m

80 dBu\{;‘m

ITS6-1-6GHZ-PEAK-WLAN-2-4GHZ_FCC-I1SED.LIN

2 | |
70 depv/m |

| -

60 dBuv/m
IT56-1-6GHZ-AV-WLAN-2-4GHZ_FCC-ISED.LINf

|
50 dBUV/m

40 dBuv/m

30 dBuv/m Fl
|

Start 2.343 GHz

Stop 2.443 GHz

Position: X Polarisation: H

Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. | Level Margin | Limit Result
[GHz] [dBuv/im] | to Limit | [dBpvim] [GHz] [dBuv/im] | to Limit | [dBuvim]
[dB] [aB]
all emissions are 10dB below limit pass all emissions are 10dB below limit pass
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TESTED FCC3 i
I IN GERMANY Band edge emission P | STC
acc. FCC Subpart C; § 15.247 / acc. RSS8-247 '
Ref -No.: 22/09-0001

Operation mode: TX BLE CH.39 (2480MHz); Highend

Receiver

RBW (EMI) 1 MHz
0 de Preamp OFF Step TD Scan

Input 1 AC Att

MT 1ls

IT56-1-7GHz chne Amp..TDF

110 dBpvfm

100 dBpvfm

ITS Eu—&iﬁ?}[—l@ﬁ@'cﬂ{l' BT

Scan @1lav Max@2Pk Max

120 Uy fhS56-1-65H
Ling IT56-1-6

T AN DTl
=

LHZ-PEAK-BT

v

90 depv/m

20 depvim

70 dBpv/m

60 dBpv/m

50 dBpv/m

TR |

40 dBp/m

a0 dBuUlf,Fm

Start 2.433 GHz

Stop 2.533 GHz

Paosition: X Polarisation: V
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. Level Margin Limit Result
[GHz] [dBuVim] | to Limit [dBuVim] [GHz] [dBuVim] | to Limit [dBuVim]
[dB] [dB]
2.4850 44 31 9,69 54,00 pass 2.4868 56,48 -17.,52 74,00 pass
2.4865 44 06 9,94 54,00 pass 2.4900 55,70 -18,30 74,00 pass
2,4905 43,57 -10,43 54,00 pass 22,4950 05,42 -18,58 74,00 pass
2.4945 43,32 -10,68 54,00 pass 2.4993 25,16 -18,84 74,00 pass
2.4980 43,33 -10,67 54,00 pass 2.5018 h4.86 -19,14 74,00 pass
2.5005 43,02 -10,98 54,00 pass 2.5038 54,66 -19,34 74,00 pass
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|TESTED FCC 3
IN GERMANY Band edge emission

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref -No.: 22/09-0001
Operation mode: TX BLE CH_39 (2480MHz); Highend

Receiver |nf

RBW (EMI}) 1 MHz MT 1s ITE6-1-7GHz ohne Amp.. TDF
Input 1 AC Attt 0 dB Preamp OFF Step TD Scan
Scan @lAav Max@2Pk Max
ITS6-LiAfHCHYA BT
120 Hbpw ih 56166 HE—4Y-BH s
Ling IT56-1-6GHZ-PEAK-BT
110 dBpvfm
100 dBpvfm ‘
i \“
90 dBpv/m ;
20 dBpv/m R
i
|
70 dBpv/m At
I‘ \[\
|1 |4
60 dBpv/m - e
Iy UL W PR = o =\ St RO ' |{ \ i e SgEE fF Yoo X K
50 dBpv/m
JW“WM‘WJ \\_f"\“*ﬂm_m-h_.__ e ATt e
40 dBpv/m
20 dBpv m
|
Start 2.433 GHz Stop 2.533 GHz
Position: X Polarisation: H
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. Level Margin Limit Result
[GHz] [dBuV/m] | to Limit [dBpVim] [GHz] [dBuVim] | to Limit [dBpVim]
[dB] [dB]
24855 44 64 -9.36 54,00 pass 2.4865 57,14 -16,86 74,00 pass
2 4870 4408 -9.92 54,00 pass 24923 54,98 -19,02 74,00 pass
2,4898 43,55 -10,45 54,00 pass 2,4935 55,09 -18,91 74,00 pass
2,4938 43,35 -10,65 54,00 pass 2,4993 54,43 -19,57 74,00 pass
24968 4308 -10,92 54,00 pass 2.,5025 54,55 -19,45 74,00 pass
2,5028 43 11 -10,89 54,00 pass 2.,5035 54,36 -19.64 74,00 pass
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TESTED
I IN GERMANY Band!:cggn?:ssion STC

acc. FCC Subpart C; § 15.247 / acc. RS8-247

Ref.-No.: 22/09-0001
Operation mode: TX BLE CH.0 (2402MHz); Lowend

Receiver e
RBW (EMI) 1 MHz MT 1s ITSA-1-7GHz ohne Amp.. TOF
Input 1 AC  Att 0dé Preamp OFF Step TD Scan
Scan @1lAv Max@2Pk Max
[ ir+i| Check D221 368.99 dB
120 HE LW bbb A Mmbebem it e oo = 0.000 s 2.250000 MHz
Ling ITS6-1-6GHT-AV-WILAN-2-4G} mMi[2] 100.88 dBpV /m
D.DO0O s 2.402000000 GHz
110 dBuv/m
1
¥
100 dl?.l.i\.f',’m A’W
an dBpv/m j’
80 dBl.l\{fm
[T56-1-6GHZ-PEAK-WLAN-2-4GHZ_FCC-ISED.LIN ‘
I
70 dBuv/m 1
;
60 dBpv/m A
[T56-1-6GHZ-AV-WLAN-2-4GHZ_FCC-ISED LIN|
S 13207 ) P
50 dBuv/m
. | B (= | - = e
40 dBpv/m -
30 dByv/m F1
|
Start 2.343 GHz Stop 2.443 GHz
Position: Y Polarisation: V
Detector Detector
Average Peak
Frequ. Level Marginte | Limit Result | Frequ. Level Margin | Limit Resuit
[GHz] [dBuVim] | Limit [dB] [dBuvim] [GHz] [dBuvim] | to Limit | [dBpV/m]
[dB]
all emissions are 10dB below limit pass all emissions are 10dB below limit pass
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|TESTED FCC 3 —
IN GERMANY Band edge emission STC
acc. FCC Subpart C; § 15.247 / acc. RSS8-247
Ref -No.: 22/09-0001

Operation mode: TX BLE CH.0 (2402MHz); Lowend

Receiver

=]

RBW (EMI) 1 MHz MT

1s ITEG-1-7GHz ohne Amp. . TDF

Input 1 AC  Att 0 dE Preamp OFF Step TD Scan
Scan @ 1Av Max@2Pk Max
| ir+il Check | p212] 38.58 dp
120 HEpw se—-—SaHEPEas L A0 g L . 1-0.000 s 2.250000 MHz
Ling IT56-1-6GHZ-AV-WIAN-2-4Gk M1[2] 96,92 dBpv/m

0.000 s 2.402000000 GHz

110 dByv/m

100 dBpv/m Ful|
X
13!}

90 dBpv/m ! i

80 dBuv/m

:*-’.ﬁ_-z-—'iﬂH?-::qkﬂ-j WLAN-2-4GHZ_FCC-ISED.LIN

70 dBuv/m —

60 dBpv/m r

ITSE-1-6GHZ-AV-WLAN-2-4GHZ FCC-ISEDLLIN| g

S0 dBuv/m

o [ WWM_I—‘A«_} RN IO | oo R o
40 dBRpv/m
30 dBuvim
|
Start 2.343 GHz Stop 2.443 GHz
Position: Y Polarisation: H
Detector Detector
Average Peak
Frequ. Level Margin to Limit Result Frequ. Level Margin Limit Result
[GHz] [dBuvim] | Limit [dB] [dBpV/m] [GHz] [dBpVim] | to Limit | [dBpV/m]
[dB]
all emissions are 10dB below limit pass all emissions are 10dB below limit pass
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TESTED FCC 3 3
I IN GERMANY Band edge emission STC
acc. FCC Subpart C; § 15.247 / acc. RSS8-247
Ref.-No.: 22/09-0001

Operation mode: TX BLE CH_39 (2480MHz); Highend

Receiver

RBW (EMI) 1 MHz
Input 1 AC Att 0 dB

MT
Preamp OFF Step TD Scan

1ls

IT56-1-7GHz ohne Amp.. TDF

Scan @lAv Max@2Pk Max

[TS6-LinfiHCHEDKTBT

120 tbpe fh56-1-66HZ-AV-BH

Linp IT56-1-6GHZ-PEAK-PBT

110 dBpv/m

100 dBpvfm

90 dBpv/m

80 dBpv/m

70 dBpvim

60 dBpv/m

S T SOESH 7 2, N = f

H i K v St

50 dBpv/m

WFWM,F, |

40 dBpvim

a0 dBu‘.-lf,!m

Start 2.433 GHz

Stop 2.533 GHz

Position: Y Polarisation: V
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. Level Margin Limit Result
[GHz] [dBuVim] | to Limit [dBpVim] [GHz] [dBpVim] | to Limit [dBpV/m]
[dB] [dB]
29103 44 51 9,49 54,00 pass 2.4865 26,59 17,41 74.00 pass
2.9095 44 40 -9.,60 54,00 pass 2.5120 26,05 -17,95 74,00 pass
2.4840 44 30 9,70 54,00 pass 25143 56,01 17,99 74,00 pass
25133 44 03 -9.97 54,00 pass 2,5095 55,96 -18,04 74,00 pass
2.4865 43,87 -10,13 54,00 pass 2.5165 295,45 -18,55 74,00 pass
2,4900 43,68 -10,32 54,00 pass 2.4943 25,37 -18,63 74,00 pass




TESTED Test report no.:
@stc | IN GERMANY 22/09-0001 E Page 72 of 94 pages

TESTED FCC3 -
I IN GERMANY Band edge emission STC

acc. FCC Subpart C; § 15.247 / acc. RSS-247

Ref -No - 22/09-0001
Operation mode: TX BLE CH .39 (2480MHz); Highend

Receiver lnf

RBW (EMI} 1 MHz MT 1ls ITE6-1-7GHz ohne Amp.. TDF
Input 1 AC Att 0de Preamp OFF Step TD Scan
Scan @1lav Max@2Pk Max
[TS6-LinfiHCHEEK-BT
120 tbpe fh56-1-66HZ-AV-BH ———
Linp IT56-1-6GHZ-PEAK-BT

110 dBpv/m
100 dBpvfm
90 dEpv/m n
20 dBpv/m y l
|
70 dBpv/m "‘ ';l
|l |
I‘ [1
60 dBuv/m 7 a
CEN W ) b N A s g / ‘ e | ag X VIR SN % X
50 dBpv/m L
o S| T e _ b )T R ST T
40 dBpv/m
30 dBu‘.-lf,frn
Start 2.433 GHz Stop 2.533 GHz
Position: Y Polarisation: H
Detector Detector
Average Peak
Frequ. Level Margin Limit Result Frequ. | Level Margin | Limit Result
[GHz] [dBpv/m] to Limit [dBpVim] [GHz] [dBpvim] | to Limit | [dBuV/m]
[dB] [dB]
25110 44,60 -9.40 54,00 pass 2.4848 a7.,06 -16,94 74.00 pass
25095 44 49 -9.51 54,00 pass 2,5098 56,19 -17.81 74,00 pass
2.4840 44,33 9,67 54,00 pass 2.4885 55,89 -18,11 74,00 pass
24865 44 23 9,77 54,00 pass 2,4920 55,81 -18,19 74,00 pass
25133 43,96 -10,04 54,00 pass 2.5140 55,73 -18,27 74,00 pass
2 5170 43,73 -10,27 54,00 pass 2 5253 5559 -18,41 74,00 pass






